Caterpillar assembly #2345600 drawings for  725 Articulated Truck.
* Last version maybe changed.
12

Hydraulic System Assembly 234-5600 Tank GP-HYDRAULIC(Caterpillar 725 articulated truck)

Part NO. 234-5600
Name Tank GP-HYDRAULIC
Section Hydraulic System
Modifier -
SNP B1M IESCN SEBP41890834
Updated 2018-10-29
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

KPM Parts have excellent quality Guarantee.

CAT 725 Hydraulic System 234-5600 Assembly

234-5600 Tank GP-HYDRAULIC , S/N B1M149-UP, Part OF 234-5599 Tank & Mtg GP-HYDRAULIC
Model: Caterpillar 725
Catalog: Articulated Truck
Section: Hydraulic System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
2 1 1U-1643 1U-1643 Valve HYDRAULIC TANK 1 N
1 6 4T-8698 4T-8698 Washer 12.2X62X3.5-MM THK 1 N
1 8 5D-7927 5D-7927 Strainer AS-OIL HYDRAULIC Tank FILL 1 Y
2 12 6J-3795 6J-3795 Screen AS HYDRAULIC Tank FILL 1 Y
1 15 7H-1447 7H-1447 CAP-FILLER HYDRAULIC TANK 1 Y
2 18 8J-8783 8J-8783 VALVE-DRAIN HYDRAULIC Tank DRAIN 1 N
2 20 9J-7031 9J-7031 PLUG-DRAIN HYDRAULIC TANK 1 Y
1 22 119-4885 119-4885 Screen HYDRAULIC Tank SUPPLY 1 Y
2 23 132-8876 132-8876 Filter Element AS-OIL ULTRA High EFFICIENCY)(HYDRAULIC 2 Y
1 24 160-5615 160-5615 Breather HYDRAULIC TANK 1 Y
2 27 192-7619 192-7619 Gauge AS-SIGHT STEERING OIL 1 N
2 28 193-0248 193-0248 Plate OIL LEVEL 1 N
1 8T-3612 8T-3612 NUT-WELD M8X1.25-THD M 1 N
1 9S-4191 9S-4191 Plug 9/16-18-THD 1 N
2 43 4L-6454 4L-6454 Bolt 3/8-16X1-IN 2 N
2 45 5P-8248 5P-8248 WASHER-HARD 20X36.5X3.5-MM THK 1 N
1 48 6V-5839 6V-5839 Washer 11X21X2.5-MM THK 1 N
1 49 6V-7744 6V-7744 Locknut M10X1.5-THD M 1 N
1 51 7X-7729 7X-7729 Washer 11X25X3-MM THK 7 N
1 54 8T-4121 8T-4121 WASHER-HARD 11X21X2.5-MM THK 17 N
2 55 8T-4122 8T-4122 WASHER-HARD 17X32X3.5-MM THK 1 N
1 56 8T-4136 8T-4136 Bolt M10X1.5X25-MM M 15 N
1 57 8T-4195 8T-4195 Bolt M10X1.5X30-MM M 7 N
2 58 8T-4224 8T-4224 WASHER-HARD 8.8X16X2-MM THK 2 N
2 59 8T-4896 8T-4896 WASHER-HARD 10.2X18.5X2.5-MM THK 2 N
2 60 8T-4908 8T-4908 Bolt M8X1.25X25-MM M 2 N
1 10 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 2 N
2 58 5P-4116 5P-4116 WASHER-HARD 8.8X20.5X2-MM THK 2 N
S: B1M / B1M (1 ~ 99999)
B: Use AS Required C: Change From Previous Type M: Metric Part

*Assembly 234-5600 Tank GP-HYDRAULIC Suitable for 725 Articulated Truck Hydraulic System
*Original 234-5600 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 234-5600 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

KPM Parts have professional services.

KPM Parts global.